@ EIVENTIRE

ENGINE PARTS CATALOG
XV2D0UE




FO1 ZZE FRAME




CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

PRICE ($)

REMARKS

L1201020

FRAME

E‘E“igfgléﬁﬁi

GB/T 6187.1 M8

NUT (M8)

N B AR EE (M8)

L1201030

BRACKET

Feta sk

GB/T 5789 M10X1.25X190

BOLT, FLANGE (M10X 1. 25X 190)

7N V2L TH B (M10 X 1. 25X 190)

GB/T 6187.1 M10X1.25

BOLT (M10 X 1. 25)

A EBERE (M10 X 1. 25)

GB/T 5789 M10X1.25X190

BOLT, FLANGE (M10 X 1. 25X 190)

7N V2L TH B (M10 X 1. 25X 190)

— |~ N |~ |~

O |0 [N | |01 |~ |WwW |

Ju—
(e}

—_
—_

—_
\)

[
w

—
W

[
(@]

J—
(o}

—
-3

—_
co

—
©

[\]
o

[\l
—

[\]
[\]

)
w

[\
SN




F02 & Bl ENGINE




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 |GB/T 6187.1 M8 BOLT (M8) 7N E B RE (M8) 8
2 |L0103010 HANGER FRAME, ENGINE RANHLHLE 1
3 |A0104010 BUFFERING WASHER, ENGING RANHLGE M R 2 4
4 |GB/T 5789 M10X 1.25X70|BOLT, FLANGE (M10X 1. 25X 70) 7N L2 R (ML0 X 1. 25 X 70) 1
5 |[GB/T 93 10 SPRING WASHER (¢ 10) TP (b 10) 4
6 |GB/T 5789 M10X 1.25X 190|BOLT, FLANGE (M10X 1. 25X 190) 7N THNEAE (M10 X 1. 25X 190) 1
7 |GB/T 6187.1 M10X1.25 |BOLTMIOX 1. 25) 7N A E SR EE (M10 X 1. 25) 2
8 |L0101010 DRIVE SPROCKET F e (1214) 1 KRB E
9 0101011 LOCKING PLATE,SPROCKET(ATTACH FLANGE BOLT) AT (AL /S fVE L HES) 1 yoasilINEK
10 |GB/T 6170 M10 NUT (M10) 7N AR EE (M10) 4
11 |L0100210 ENGINE BUSHING (R) RANWERTE 1
12 [L0100010 ENGINE RN 1
13 |L0100200 ENGINE BUSHING RENN AT 1
14
15
16
17
18
19
20
21
22
23
24




FO3 Bi=FE& % FRONT ARM




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 [L0505010 FRONT LEFT ARM IEEEPSY AV, 1
2 [S0101321 BOLT, FLANGE (M10X 1. 25 X 80) 7N 2 R (M10 X 1. 25 X 80) 4
3 S0203008 NUT, FLANGE (M10X 1. 25) 7N VR AT H BUEEE (M10X 1. 25) 10
4 |L0501010 FRONT SHOCK ABSORBER AR 2
5 |GB/T 5789 M10X 1. 25X 100|{BOLT, FLANGE (M10 X 1. 25 X 100) 7N T L TS (M10 X 1. 25X 100) 6
6 [S0701002 GREASE NIPPLE (M6) VE T B (M6) 4
7 150202073 NUT (M10 X 1. 25) 7SR EE (M10 X 1. 25) 2
8 60505140 NYLON BUSHING (& 17X $22X17.5) PRERIE(HITX $22X17.5) 8 f& FH500GK
9 |G0505130 BUSHING, FR. LOWER SWING ARM (& 10X & 17X 56.5) [ (J5) FHEEEATE (b 10X & 17X 56. 5) 4 & F500GK
10 |L0505020 FRONT RIGHT ARM AU Sk () 1
11 {S0204005 NUT (M10 X 1. 25) 7N AR RE (M10 X 1. 25) 4
12 |S0402004 SPRING WASHER (¢ 10) T (b 10) 2
13 |S0401903 WASHER (b 5X & 10X 1) FHA (P5X d10X1) 2
14
15
16
17
18
19
20
21
22
23
24




F04 J5=&F & REAR ARM




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 [L0506011 REAR ARM JE 1R 1
2 S0102523 BOLT (M12X 1. 75X 90) AN FIIERE (M12X 1. 75X 90) 2
3 [S0402005 SPRING WASHER (¢ 12) R IPE (b 12) 2
4 1S0202081 NUT (M12 X 1. 75) INIEEE(M12X 1. 75) 2
5 |L0502010 REAR SHOCK ABSORBER JE R E 2
6 [S0101315 BOLT (M10 X 1. 25 X 50) 7N AR SRR (M10 X 1. 25X 50) 4
7 1S0203008 NUT (M10 X 1. 25) 7N AU R (M10 X 1. 25) 4
8  |A0505070 BUFFERING RUBBER, ARM mEZMRE 2 & FH500UTV
9 [S0101613 BOLT, FLANGE (M12X 1. 25 X 60) NFVE TSRS (M12X 1. 25 X 60) 4
10 |L0506030 FIXING PLARE, PRINCIPAL AXIS (L) Fhh e R () 1
11 |L0504060 BOLT (M8 X 54) YT RS (M8 X 54) 2
12 {S0202005 NUT (M8) 7N FHUEEE (M8) 4
13 |S0203006 NUT, FLANGE (M12 X 1. 25) INFIVEZETH B BUR BE (M12 X 1. 25) 4
14 {S0101309 BOLT, FLANGE (M10 X 1. 25X 20) 7N A TR AR (ML0 X 1. 25 X 20) 2
15 |L0506040 FIXING PLARE, PRINCIPAL AXIS (R) T ER () 1
16 [L0506020 GUARD, PRINCIPAL AXIS SPROCKET FHh R ORI IR AR 1
17 |{L0803030 GUARD, BRAKE DISC THE R B OR3P AR 1
18 |S0101291 BOLT, FLANGE (M8 X 20) 7NV ZE THNEAE (M8 X 20) 6
19 [S0203004 NUT (M8) 7N A R BE (M8) 6
20 |L0406062 CHAIN S 1
21 |L1012021 SUPPORT, SPEED SENSOR TH PR IR ] 7 AR 1
22 |GB/T 6187.1 M8 BOLT (M8) INF SR EE (M8) 2
23
24




FO5 Bi#%m T M FRONT KNUCKLE




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 [L0504020 WHEEL HUB OB 2
2 |S0801017 BEARING (6203-RZ) & (6203-R7) 2
3 |L0806040 BUSHING. WHEEL HUB( & 30X $22X25) |38 MNATE (030X ¢22X25) 2
4 |S0801016 BEARING (6204-R7) #h7& (6204-R7) 2
5 |L0504050 BOLT (M10X 1. 25X 27. 5) VEAEIEAE (MLO X 1. 25X 27. 5) 8
6 |L0504030 SEAL RING (TC26 X 40X 7) 24} [ (TC26 X 40X 7) 2
7 |L0504040 SEAL RING (TC25X 47X 7) B (TC25 X 47 X 7) 2
8 |L0803010 FRONT BRAKE DISC A 2
9 S0102058 BOLT (M6 X 16) 7N (M6 X 16) 12
10 |{L0806030 BUSHING (& 17X ¢ 26X 10) FE(OITX d26X10) 2
11 |L0503010 FRONT Knuckle (L) A% R 15 () 1
12 |L0503040 BUSHING (b 16X & 10. 2X 73. 5) EMATE(d16X d10. 2X73.5) 2
13 |L0503030 BUSHING (& 16X ¢ 28X 20) MARIBEATE (16X & 28X 20) 4
14 [L0505040 DUST CAP i R 4 fi FH500GK
15 [L0503020 FRONT KNUCKLE (R) A m 75 ) 1
16 |{S0701002 GREASE NIPPLE (M6) T (M6) 2
17 |S0401607 WASHER (b 14X ¢ 28X 3) TR (P 14X $28X3) 2
18 {S0209102 NUT (M14 X 1. 5) FFFEIRRE (M14 X 1. 5) 2
19 [S0601007 PIN( 3X35) FF 4 (b 3X35) 2
20
21
22
23
24

10




F06 J5Hr/2 ¢ REAR AXLE

0o ¢

11




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 [L0404130 CHAIN TRAY BASE B SR AR e 1
2 |L0406050 PRINCIPAL AXIS SPROCKET F RS (3214) 1
3 [S0302004 SPRING WASHER (¢ 8) R IPE (b 8) 3
4 S0103210 BOLT (M8 X 25) N 7S FIREE (M8 X 25) 3
5 |L0404210 FIXING HOLDER, BRAKE DISC ) ZE 35k e 1
6 [L0803020 REAR BRAKE DISC Jo AR A 1
7 |L0504080 BOLT (M10X 1. 25X 12) REM N 7S I ES (M10 X 1. 25X 12) 5
8 |L0404120 BEARING SEAT i A R 1
9 S0801019 BEARING (62/32-RZ) h7k (62/32-R7) 1
10 {S0303001 CIRCLIP (4 62) FLH SRR P (b 62) 1
11 |L0404110 BEARING SEAT, BRAKE MASTER CYLINDER |4 %H il 7 Jo 1
12 {S0801018 BEARING (6206-RZ) 7K (6206-RZ) 1
13 {S0303012 CIRCLIP (4 65) FLA SRR PE (o 65) 1
14 [L0404020 PRINCIPAL AXIS Il 1
15 |L0406020 WASHER A (42X $35.5X3) HE A(d42X $35.5X3) 2
16 {S0203130 NUT (M32 X 1. 5) 7N IR EE (M32 X 1. 5) 4
17 |L0404220 PLATE, PRINCIPAL AXIS F o2 R 1
18 |L0403010 REAR AXIS BUSHING ISEiENES 1
19 |L0504010 WHEEL HUB FLANGE L e 2
20 |L0405005 WASHER (b 43X ¢ 18X 3) et (P 43X ¢ 18X 3) 2
21 |GB/T 6178 MI8X 1.5 NUT (M18X 1. 5) FFFERZERE (M18 X 1. 5) 2
22 [S0601005 PIN (4 X 30) FF 4 (b 4X30) 2
23 |L0404230 WASHER WRAUB L 2
24

12




FO7 #:f& 5 % WHEEL ASSEMBLY

13




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 |L0601010 FRONT WHEEL ASSEMBLY HIFE AR (19X 7-8) 2
2 |L0601020 REAR WHEEL ASSENBLY JE %R (20X 10-10) 2
3 S0204005 NUT (M10 X 1. 25) 7N AU IR (M10 X 1. 25) 16
4 |L0602030 STEEL RIM CAP Lzog N 2
5 |A0602060 RUBBER RIM CAP it (BR) 2 & F500UTV
6 |L0602010 FRONT RIM AT (B0 2
7 |L0602020 REAR RIM JE R (B0 2
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

14




FO8 ¥8kM4 I PLASTIC 1

15




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 |L1101010 FRONT ENGINE COVER AUMLEE 1
2 |L1101030 HEADLIGHT COVER KITHhEE 1
3 |L1101110 UNDER COBER, FRONT ENGINE COVER AIbLEE T A2 1
4 |L1101020 GARNISH COVER, FRONT ENGINE COVER  |HiA/L =5 6 i 2 1
5 [S0108001 EXPANSION SCREW (M8 X 20) BRI K 18 22 (M8 X 20) 6
6 |L1008020 HEADLIGHT ASSEMBLY (L) HIRIT (F2) 1
7 S0401002 WASHER (& 5X & 10X 1) P (B5X $ 10X 1) 8
8 |GB/T 845 ST4.8X 16 SCREW, TAP (ST4. 8 X 16) +- Tl AL Sk F BUE4ET (ST4. 8 X 16) 12
9 [L1008030 HEADLIGHT ASSEMBLY (R) HIRAT () 1
10 |L1105010 CUP COVER FMAE 2
11 |A1005060 CAUTION SWITCH LY S 1
12 |G1005050 IGNITION SWITCH RCKTF R, 1
13 [L1005030 SWITCH VIVIGESS 1
14 |L1005010 TURNING LIGHT SWITCH EAEPSPIPS 1
15 |L1013020 METER ASSEMBLY &S 1
16 |L1005020 CHANGE LIGHT SWITCH AT R 1
17 |L1005040 LAMPLIGHT SWITCH SPIVIPS 1
18 |L1216070 TAILLIGHT COVER Ja BT AhE 1
19 [L1008010 TAILLIGHT ASSEMBLY J& FEATSH100 2
20 [S0202003 NUT (M5) 7N IR EE (M5) 6
21 |A1008140 REAR REFLECTOR (RED) SOt (4L6) 2
22 50202004 NUT (M6) 7N IR EE (M6) 2
23 [H1008130 LICENSE PLATE LIGHT FRREAT 2HLA 1
24 |GB/T 819.1 M6X 16 BOLT (M6 X 16) 7K S A8 (M6 X 16) 12
25 [S0204002 NUT (M10 X 1. 25) 7N Bl SR (M6) 12

16




F09 ¥BM4TI PLASTIC II

17




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 [L1212100 REAR COVER, SEAT Jo ey Ja A 1
2 |L1207020 BATTDRY COVER JEFer R A R 1
3 |L1207010 SEAT COVER (UNDER) Jo e T Ab 1
4 |L1216040 SIDE COVER (L) 4451 28 () 1
5 |L1216110 COVER, GASOLINE TANK MEATUS TMAE 1 AhER 1
6 |L1101120 CONNECT COVER, ENGINE COVER (L) Ml 5 () 1
7 |L1212090 SEAT REAR COVER (UPPER) Jfay e AR ER 1
8 |L1216080 COVER, CARGO BOX i 1
9 |L1216090 SIDE COVER, GARGO BOX (L) BRARMIAR (7)) 1
10 [L1216010 SIDE ABOVE COVER (L) M4 _E4hEE (F0) 1
11 |L1203040 BUMPER DECORATE COVER il DRFSAT A1 28 1
12 |L1208010 REAR TYPE COVER (L) JERe)E () 1
13 |L1103010 FRONT TYRE COVER (L) A g (fr) 1
14 |L0303041 GEAR SHIFTING COVER FERY AP 1
15 [S0106108 BOLT (M6 X 16) + K S A (M6 X 16) 12
16 |S0108001 EXPANSION SCREW (M8 X 20) IR I 22 (M8 X 20) 52
17 [S0106109 BOLT (M6 X 20) + 7K S A (M6 X 20) 24
18 S0404001 RUBBER WASHER ( ¢ 6) B (b 6) 24
19 [S0106111 BOLT (M6 X 30) 7K S A2 (M6 X< 30) 1
20 [S0204002 NUT (M10 X 1. 25) 7N B R BE (M6) 22
21 |L1216050 SIDE COVER (R) UEER =ACE)) 1
22 |L1101130 CONNECT COVER, ENGINE COVER (R) Bl e 5 () 1
23 |L1216100 SIDE COVER, GARGO BOX (R) eItk Ch) 1
24 L1208020 REAR TYPE COVER (R) JakeE () 1
25 |L1103020 FRONT TYRE COVER (R) HiAC/E () 1
26 [L1216020 SIDE ABOVE COVER (R) (UEENE/ =YY 1

18




F10 ZZye52 F3| AIRFILTER. HAND BRAKE ASSEMBLY

19




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 [L0102020 CARBURETOR 13 2% 1
2 S0301005 CLAMP ( & 25— ¢ 38) i (b 25— ¢ 38) 1
3 |L0105020 AIR FILTER atistind 1
4 |S0101057 BOLT, FLANGE (M6 X 20) NV TR ARE (M6X 20) 3
5 [S0302112 CLAMP (¢ 10) R4 (& 10) 1
6 [L0810020 HAND BRAKE ASSEMBLY SRk 35 1
7 1S0101291 BOLT, FLANGE (M8 X 20) INHE SRR (M8 X 20) 2
8 S0203004 NUT (M8) 7N H B8R EE (M8) 2
9 |L0810010 HAND BRAKE CABLE TR R 1
10 |{L0109020 THROTTLE CABLE i N IE AE 1
11 {S0204002 NUT (M10 X 1. 25) 7N B K IR B (M6) 3
12 |GB/T 5789 M6X 30 BOLT, FLANGE (M6 X 30) 7N T THNEAE (M6 X 30) 1
13 [S0301003 CLAMP (& 13- ¢ 19) g (b 13- d 19) 2
14 |L0105500 AIR CLEANER, SUPPLY TIRAN DA 1
15 |GB/T 6177.1 M6 NUT (M6) 7N A B KRR (M6) 1
16 [L0105510 RUBBER HOSE TURANR IR AR 2
17
18
19
20
21
22
23
24

20




F11 JEE5. ®EHL. 5k'E% MUFFLER. STEERING ASSEMBLY. TENSIONING PULLEY ASSEMBLY

q w\m

21




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS

1 |L0107020 MUFFLER S P 2 Sk 1

2 [S0101291 BOLT, FLANGE (M8 X 20) NI 2L THERE (M8 X 20) 5

3 |L0107500 EXHAUST PIPE WASHER HE B 1 RANHLHE
4 |L0101506 NUT (M8) HeS BB EE (M8) 2 RANHLH
5 [L0901010 STEERING ASSEMBLY ) L 1

6 [S0203004 NUT (M8) H R EE (M8) 4

7 [L0905020 TIE-ROD ASSEMBLY W 1) R A A 2

8 S0209001 NUT (10X 1. 25) TFRERZEE (10X 1. 25) 1 M) H AT H
9 [S0601007 COTTER PIN( ¢ 3X35) JFIEVE (03X 35) 4

10 |L0504070 BOLT (M8 X 33) FHIRHE (M8 X 33) 1

11 |L0406010 BRACKET, TENSTONING PULLEY ASSEMBLY |3k %% 57 24422 40 1 1

12 |L0406040 NYLON ORBIT Je T 5 1

13 |S0401408 WASHER (b 10X 21X 1) HE (010X d21X1) 1

14 |S0303501 “E” BEAD FLANGE (¢ 10) ERIESRE (& 10) 1

15 |L0406090 ORBIT SPRING RN 1

16 [F0404040 RUBBER HOSE [ AR 1

17 [S0301003 CLAMP (¢ 13- ¢ 19) g (b 13- d 19) 1

18 |GB/T 5789 M6X 16 BOLT, FLANGE (M6 X 16) 7N T ZE THNEAE (M6 X 16) 2

19 |L0106300 VALVE , SUPPLY AIR TIRANSIE 1

20 |41634-2040 BUFFER BLOCK B vH 75 2% ] 5E 22 P B 1

21 |41633-2040 BUFFER BLOCK A TH 7 2% ] 5E 22 rPERA 2

22

23

24

22




F12 #3h%& 4. BRAKE MASTER CYLINDER

23




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 |L0801010 MASTER CYLINDER, PEDAL BRAKE il Zh a2 B (—HE =) 1
2 |GB/T 95 12 WASHER (b 10X ¢ 20X 2) TR (P 10X $20X2) 2
3 S0101314 BOLT (M10 X 1. 25X 45) INFVE LTRSS (M10 X 1. 25X 45) 2
4 |L0801020 WASHER (& 16X & 9X 5) AR (b 16X d9X5) 4
5 [S0402003 SPRING WASHER (¢ 8) R IPE (0 8) 4
6 [S0101213 BOLT, FLANGE (M8 X 50) FNFTE 2L THEARE (M8 X 50) 2
7 1S0101209 BOLT, FLANGE (M8 X 30) 7N L A TS (M8 X 30) 5
8 S0203004 NUT (M8 X 1. 25) 7N B BREEE (M8 X 1. 25) 3
9 [S0101056 BOLT, FLANGE (M6 X 16) 7N L L THNEAE (M6 X 16) 2
10 |GB/T 5789 M6X 12 BOLT, FLANGE (M6 X 12) 7NV TS (M6 X 12) 2
11 [60801020 CLAMP THE 2T 2
12
13
14
15
16
17
18
19
20
21
22
23
24

24




F13 ¥4 R4 GEARSHIFT ASSEMBLY

25




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 [L0101505 GEARSHIFT DRUM ASSEMBLY BT EERLE 1
2 |GB/T 95 6 WASHER (b 6X ¢ 20X 1. 5) TR (d6X $20X1.5) 1
3 |GB/T 93 6 SPRING WASHER (¢ 6) R IPE (b 6) 1
4 |GB/T 5789 M6X 20 BOLT, FLANGE (M6 X 20) FNFTE 2L THERE (M6 X 20) 1
5 |L0303120 GEAR SHTFT CABLE Y EE A 2
6 |GB/T 5789 M8X20 BOLT, FLANGE (M8 X 20) FNFTE L THERE (M8 X 20) 1
7 |GB/T 93 8 SPRING WASHER (¢ 8) R IPE (0 8) 1
8 |GB/T 95 8 WASHER ($8X ¢ 20X 1. 5) TR (H8X $20X 1. 5) 1
9 |L0303050 GEARSHIFT ASSEMBLY PR 2K 1
10 |{L0303300 PIVOT PIN, GEARSHIFT R il 1
11 |GB/T 6187.1 MI0X1.25 [BOLT(M10X1.25) 7N A E SR EE (M10 X 1. 25) 1
12 [L0303041 GLOBE JOINT, GEARSHIFT FERY TR L 1
13
14
15
16
17
18
19
20
21
22
23
24

26




F14 JEMR. HFHEWMLE K MOTHERBOARD. STEERING ASSEMBLY

27




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 [L1207030 MOTHERBOARD COVER JEAR Fh B 1
2 |L1216030 FRONT FENDER COVER IEEE N 1
3 S0204002 NUT (M10 X 1. 25) 7N B R B (M6) 10
4 |S0106109 BOLT (M6 X 20) 7K S A (M6 X 20) 8
5 [S0106108 BOLT (M6 X 16) + 7K S 8 (M6 X 16) 6
6 |L0806050 PEDAL, BRAKE A ZE AR R AR 1
7 1S0101207 BOLT, FLANGE (M8 X 20) ISR SRR (M8 X 20) 7
8 |G0505140 NYLON BUSHING (17X 22X 17.5) RENEBRE(P17TX $22X17.5) 2
9 |L0806020 GIRDER BUSHING (& 17X & 10. 2X 55) FRHE (17X & 10. 2X55) 1
10 |S0401412 WASHER (b 10X ¢ 20X 2) A (P 10X $20X2) 1
11 [S0303500 “E” RETAINER (¢ 8) ERIEYE ($ 8) 1
12 |L0109010 ACCELERATOR PEDAL TR A 1
13 {G0109050 PIN S SN 1
14 |G0109060 EXTENSION SPRING TH DB [T 58 3 1
15 |S0101213 BOLT, FLANGE (M8 X 50) NHVE LTSRS (M8 X 50) 1
16 [S0203004 NUT (M8) 7N A E BUERE (M8) 1
17 |L0806010 BRACKET, BRAKE il 3 [ AR R ZE A 1
18 [S0109320 BOLT (M6 X 50) DUk 2% (M6 X 50) 1
19 |{L0904010 STEERING TRANSMISSION SHAFT AL (H51) 1
20 [L0903010 STEERING COLUMN J7 AT LA 1
21 [S0402003 SPRING WASHER (& 8) AL (d 8) 2
22 [S0102210 BOLT (M8 X 25) GRS IR (M8 X 25) 2
23 |L0902010 STEERING WHEEL J7 4 1
24 |S0101056 BOLT, FLANGE (M6 X 16) 7N FAVE S TN (M6 X 16) 3
25 [S0202007 NUT (M6) 7N IR EE (M6) 1

28




F15 3F. 12K FT. FER ARMREST. BUMPER. SEAT ASSEMBLY

29




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 |L1110020 ARMREST FIXATION DISCRETENESS FRF-Ih] e 2 A 1
2 |S0101206 BOLT, FLANGE (M8 X 16) 7N AL 2E T AR (M8 X 16) 6
3 |L1110010 ARMREST DISCRETENESS TGN T2 1
4 |L0902030 HANDLEBAR COVER FiEE G H) 2
5 |L1110030 PIN($ 8% 33) B (d8X33) 1
6 [S0601108 COTTER PIN( ¢ 1.5X25) FFEE (b 1. 5X25) 1
7 |L1212110 BRACKET, AFTER LOWER MAIN SEAT Jole e i i o 1
8 |GB/T 70.1 M6X20 BOLT (M6 X 20) N 75 F IR (M6 X 20) 12
9 |S0101312 BOLT, FLANGE (M10 X 1. 25X 35) INFVE TSRS (M10 X 1. 25 X 35) 2
10 {S0204005 NUT (M10 X 1. 25) 7N A IR BE (M10 X 1. 25) 2
11 |L1203010 FRONT BUMPER PR S AT 2H A4 1
12 {S0204003 NUT (M8) 7S B KRR (M8) 8
13 |L1111011 SEAT BELT G4y i Ak (EEC) 2
14 |L1111030 BOLT, SEAT BELT BT IREE 6
15 |L1212010 CUSHION JAiE g A 2
16 |L1212020 BACKREST JoE F SE TS 2
17 |L1212030 BRACKER SEAT A e S B A A 2
18 {S0101060 BOLT, FLANGE (M6 X 20) 7N L ZE THNEAE (M6 X 20) 12
19 [L1212070 MAIN SEAT SLIDE BLOCK Jii ey TR 1
20 [L1212080 ASSISTANT SEAT SLIDE BLOCK JAlE e ) T B 1
21 |L1212040 SEAT FASTNESS CROSSBAND A R[] 5 A A SR R LA 2
22
23
24

30




F16 JH%8 GASOLINE TANK

31




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 |L1209011 GASOLINE TANK AR 1
2 |L1209030 PIPE FUEL W8 4B A 1
3 |A0107040 RUBBER WASHER HESTH R AR v s S 3
4 1S0101208 BOLT, FLANGE (M8 X 25) 7N A T AR (M8 X 25) 3
5 1S0203004 NUT, FLANGE (M8) 7N R A T EH B B (M8) 3
6 |H1209060 FUEL PUMP RV IR 1
7 1S0101057 BOLT, FLANGE (M6 X 20) 7N VL A TS (M6 X 20) 2
8 [G1209110 CAP ASSEMBLY. FUEL TANK THAH 75 1
9  |H1209070 FUEL FILTER TR 1
10 {S0302110 CLAMP (¢ 9) R (9) 3
11 [A1209030 FUEL HOSE JRIME (EPA) 2 200mm, 300mm
12 {S0302112 CLAMP (& 10) R4 (b 10) 3
13 [S0302132 CLAMP (4 6) R (d6) 1
14 [S0302004 CLAMP (¢ 8) R (8) 1
15 [H1209040 FUEL HOSE (EPA) JRIE (EPA) 1 300mm
16 |H1209050 HOSE, VACUUM PRESSURE hESE 1 300mm
17 |L1209500 FUEL LEVEL SENSOR AR AR 1
18 [L1001050 CABLE, FUEL LEVEL SENSOR AL AR 1
19 |GB/T 823 M5X 12 BOLT (M5 12) F- 2 R S B (M5 X 12) 5
20
21
22
23
24

32




F17 H52{% ELECTRIC SYSTEM

33




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 |L1001021 WIRE, MOTOR Ja B ik 2k 1
2 |L1011010 START RELAY AL B4k LAY 1
3 |L1003010 CDI RUKEE 1
4 |L1003030 RECTIFIER b Sk 1
5 [S0101057 BOLT, FLANGE (M6 X 20) 7N FRTE L TH B (M6 X 16) 2
6 50203003 NUT (M6) 75 B B RE (M6) 2
7 |L1003020 IGNITION COIL A 1
8 |L0101507 FUEL HOSE (1800mm) % (1800mm) 1
9 |L1002010 BATTERY & Hh 1
10 [H1002060 BANG, BATTERY GERILE DA 1
11 |L1001010 WIRE HARNESS o 1
12 {L1005050 HAND BRAKE SWITCH FRIF K 2
13 [L1015060 HAND BRAKE SPRING RO S 2
14 |S0301003 CLAMP (& 13- ¢ 19) 4 (13- d 19) 2
15 |L1001030 GEAR CONNECHTING LINE FYALIE LR 1
16 |L1012010 SPEED SENSOR ZERAE IR A 1
17 |G1011100 FLASH APPARATUS IR 28 1
18 |H1007010 HORN FEL PR s 1
19 |[GB/T 6187.1 M8 BOLT (M8) 7N H g BE (M8) 1
20 |GB/T 5789 M8X20 BOLT, FLANG (M8 X 20) 7N AR S TR (M8 X 20) 1
21 |L0101509 OIL COOLER COMP VA 2% 1
22 |GB/T 819.1 M6X 16 SCREW (M6 X 16) + 7 K Sk EFE (M6 X 16) 1
23 |GB/T 6177.1 M6 NUT (M6) 7N A B s B (M6) 4
24 [L0101508 FUEL HOSE (1850mm) 7 (1850mm) 1
25 [L0101148 HOLLOW BOLT FOR FUEL THIVA AT B I A 2
26 [L0101149 OIL SEAL WASHER v A ] 2
27 [L0101510 WASHER HER K 2
28 |L1001040 WIRE, SPEED SENSOR TR ER L 1

34




F18 Th#fi PLATFOND

35




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 [L1202010 BRACKET, PLATFOND, FR T A SC SR 244 1
2 |L1202020 BRACKET, PLATFOND, RR UM 5 S B4R 1
3 [61106010 PLATFOND THAH 1 1 FH500GK
4 S0103210 BOLT (M8 X 25) N 7S FIREE (M8 X 25) 10
5 [S0106111 BOLT (M6 X 30) 7K S A8 (M6 X 30) 4
6 [S0404001 RUBBER WASHER (& 6) B (D 6) 4
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

36




F19 fEZETH TOOLS




CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

PRICE($)

REMARKS

90101030

BAG, TOOL

B2 T HAR

U0700051

WRENCH, PLUG (S=16)

KA ZEE(H (S=16)

U0800003

PLIERS

R

U0800017

SCREWDRIVER

P AT

00102003

SPANNER (8-10)

a4 F (8-10)

L1407010

TOOLS ASSY

BT A

—_ = = | = | =] =

O |0 [N | |01 |~ |WwW |

Ju—
(e}

[u—
—_

—_
\)

[
w

—
W

[
(@]

J—
(o}

—
-3

—_
co

—
©

[\]
o

[\l
—

[\]
[\]

)
w

[\
SN

38




F20  #¢iR. BEids LABELS. MARKS

ALWATE + wywiin #he amh vt P 0e semger e
Pawr tawl bt aoee vrnd Petnal 0y prelectiee
d et e peas

SNty i aas S amd hade snd et et

L L A el e
reremeyer sew

CTek agw st W0 shew e e dnee

WAL aetart a0 ot AN 304 B M (maaTans
Rt

o 8 P VNG 08 Pl B0a0e
ANUVLE OF RN P 1T # TON AN INSER
e

&~ '
wv

Imoecoed tire pressure O overicading
CaN CALSS 1048 of contrd
Loss of Contrd can result In severe
Ty o Gt
oCold Lre prossury:

Front 720 2p0(47¢1 SkPa)

Moar: T2020uET21.50%)

ellmxrsum wo oM aapacily 220 ad NOKJ)

il

Ganoline s entremaly fammable and can
be explosiww wader Certain conditions

© e sure At the valigle I net ciass to
vy souros of Bames or aparka

@ Aoways ure unlaaded gasoline with o
manimem puUmp 0Ctane nember of £
(ReMYBIRON SSMONK) octane

@ Always stop 1he angine when refueling,

o Saming 1o of roms reverse or DA
" ITpoRstie witout spptrng tarake

12
\Za),
&

AR

b |
2

&

- a’mu" Ty on mim
B wgmw P amens Vh. -
- sy oy
et o pon s g

VTR o o e e

13

39




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY| PRICE($) REMARKS
1 [L1402060 LABEL, SAFETYMESSAGES GAIHIBR M 1
2 |H1402160 MARKS, HEAD COVER FRg (XXXX) 2
3 |P1600006 LABEL, FRONT ENGINE COVER (L) A AL 28 26 AR s 1
4 |P1600005 LABEL, FRONT ENGINE COVER (R) HIHL 35 AT AR 1
5 [L0902020 MARKS, STEERING WHEEL 77 T8 /NbR 1 J7 T4 N
6 |A1402150 LABEL, GEARSHIFT Heph AR 1
7 [L1402090 NEARSIDE LABEL FrAMAR I 1
8 |L1402100 STARBOARD LABEL A AR 1
9 |P1600003 LABEL, STORE BOX (L) B F e AR 1
10 |P1600004 LABEL, STORE BOX (R) B AR 1
11 |L1402070 LABEL, TYRE PRESSURE RS EAR NG 1
12 |A1402220 PRTROL WARING STICKY TR AR 1
13 |L1402080 LABEL, AGE RESTRICT U PR B 1
14 |L1402510 LABEL, FILL UP ENGINE OIL HLIHIAS: 75 5 15 FR 1
15
16
17
18
19
20
21
22
23
24

40






